


Double 1 Hex. Soc
B, e Serew (Weed

e




HREPLACEMENT OF THE CUTTER BLADE

1) Lower the cutter blade section to about half the height.

2) Loosen the hex. socket head bolt of the dust cover on the back of
main body and remove the dust cover.

3) Insert the lock-pin to the hole located on left side wall of the cutter
block.
Lock the cutter block by turning the belt cover.

4) Loosen the hex. head bolt by “T” type wrench.
Remove the bolt and take out the cutter.

5) Remove the locking pin and turn the cutter block 180° and lock the
cutter block again by same manner mentioned in 3).

6) Take out the cutter on other side by same manner mentioned in 4).

7) Mounting of the cutter blade is as per reverse procedure explained
above.

Blade Binder
SeidGalige Point (B)

_ EADJUSTMENT OF CUTTER ALIGNMENT

1) Loosen the hex. socket head bolts of the dust cover on the back of
main body and remove the dust cover.

Make matching point (B) of set gauge to (A) side of blade binder and
adjust the blade position to touch the point (A) of set gauge.
Then secure the cutter to the blade binder by phil. pan screw.

2) Mount the cutter to the cutter block by matching the recess guide of
cutter block and convex guide of blade binder, then secure them by
hex. head bolt using “T"” type wrench.

% Be sure to remove the lock pin and make the cutter block free after
adjustment.

Point B of the
setting gauge /A

V
é Blade binder

-

Point A of the
set gauge

Cutter blade

Phil. Pan Screw ~

Set gauge

Recess Guide

—
B ADJUSTMENT OF ROLLER HEIGHT

The height of roller is adjusted before dispatching.
However, if height of roller lowered than the height of base, please
adjust the height of roller again making 0.2 - 0.4mm higher than the
height of base.
1) Loosen the nut on the screw which holding the roller link, and adjust
the height of roller by turning the screw to desired level.
Then tighten the nut again.
Use double ended spanner and hex. wrench key 3mm for this purpose.

—

e B S B e e O A R RS
B A e N D R N S S N
EMAINTENANCE AND INSPECTION OF THE MACHINE

1) Cutter Blade
If a dull blade is used, strain will be placed on the motor and the
machine operation efficiency will be lowered. There fore sharpen the
Cutter Blade or replace it with a new one. When the replacing blade
as there are two, both must be replaced as a set.

2) Use of the Manual Sharpening Holder
After finishing the rough sharpening, fit the blade to the finishing
sharpening position on the manual Sharpening Holder as shown in
the Illustration and then only the edges of the Cutter Blades can be
sharpened. To assure the efficient operation of the machine the
blades must be kept properly sharpened. .
After sharpening the Cutter Blades, they should be kept in top
condition. Be sure rust dose not from on them. When the machine
is not going to be used for an extended period of time, first clean
the blades thoroughly and then apply oil on them to keep them in
good condition.

3) Cleaning the Machine
After using the machine all of the wood clips and saw dust must be
cleaned off the head height adjustment threaded rod, rollers, and
height adjustment gears.
Always keep the machine clean to assure top operating efficiency.

Use of the Manual Sharpening Holder

1. Rough Sharpening

2. Finishing Sharpening

EMAINTENANCE AND INSPECTION

@CUTTER
When the cutter blade becomes dull and is used in this condition,
certain load will be applied to motor and other components reduc-
ing the efficiency. In such case, regrind the cutter at an early 'stage
or replace with a new one.
For grinding the cutter with the sharpening holder for manual grinding,
firmly mount the cutter on the sharpening holder and adjust so that
the two cutter blades contact the stone at the same time.
When replacing the cutter, replace the two cutters as a set.
When the new cutter and the one frequently reground are combined
as a set and used for grinding, the balance of the cutter is affected
causing vibration or reducing the life of the machine.

@CLEANING AND LUBRICATION
Always keep clean the feed roller section, table roller section, dust
cover section, and other threaded sections to prevent chips, dust,
and other dirt from attaching.
Occasionally lubricate the sliding sections such as the elevating
screws, etc.

@Do not left water or oil get into the inside of motor.
@Replace the carbon brush when worn down to this line.

f;@s“ew

Standard line-

Il WARNING

To assure safety and reliability, all repairs with the exception of externally
accessible brushes should be performed by AUTHORIZED SERVICE CEN-
TER or other QUALIFIED SERVICE ORGANIZATIONS.

s i




EMEXPLODED VIEW & PARTS LIST

Ref.No. Description Ref.No Description
1 Parallel Pin 5X50 - 57 | Tapping Screw (S) M5x12
2 | Aux. Handle 58 | Metal Cover
3 | Cover 59 | Straight Metal
4 | Tapping Screw (S) M5x 10 60 | Coil Spring (B)
5 | Hex. Socket Head Bolt M6 X 12 61 Coil Spring (C)
6 | Holder 62 | Feed Roller
7 | Bevel Gear (A) 63 | Retaining Ring (C) R-35
8 | Bevel Gear (B) 64 | Ball Bearing # 6202LLB
9. | Spring Pin 4X 25 65 | Wing Bolt M5x12
10 | Retaining Ring (E) 12 66 | Dust Cover
1 Handle Shaft 67 | Roller Case
12 | Parallel Key 68 | Parallel Pin (A) 5X6
13 | Handle Ass'y. 69 | Parallel Pin (B) 5x12
14 | Spring Washer M6 70 | Hex. Socket Head Bolt M6 x 12
15 | Hex. Socket Head Bolt M6 x 20 71 Cord Stand
16 | Set Screw M5X8 72 | Tapping Screw (S) M4 x10
17 Pulley 73 | Belt Cover
18 | Brush Holder 74 | Hex. Head Bolt M6 x 17
19 | Carbon Brush Set (2pcs/set) 75 | Washer
20 | Brush Cap 76 | Blade Binder
21 | Motor Housing 77 | Cutter Blade
22 | Field Coil Ass'y. 78 | Phil. Pan Screw M5x 8
23 | Fan Casing 79 | Cutter Block
24 | Tapping Screw M5x70 80 | Ball Bearing #6203LLB
25 | Ball Bearing # 6201LLB 81 Retaining Ring R-40
26 | Armature Ass'y. 82 | Pulley (L)
27 | Ball Bearing # 6200LLB 83 | Parallel Key 4Xx4x12
28 | Inner Cover Ass'y. 84 | Conical Spring Washer
29 | Thrust Washer 8 x 0.5 8 Nut
30 | Final Gear (2) £86 | VBelt
31 Parallel Key 4 X4 x10 87 | Scale Arrow
32 | Pinion (II) 88 | Tapping Screw (S) M4x10
33 | Thrust Washer 6 89 | Hex. Socket Head Bolt M6 x 20
34 | Final Gear (1) 90 | Screw (L)
35 | Parallel Key 91 | Coil Spring (A)
36 | Pinion Shaft (1) 92 | Screw (R)
37 | Retaining Ring (C) S-15 93 | Hex. Socket Head Bolt M6 X 12
38 | Final Gear (3) 94 | Guide Plate
39 | Thrust Washer 15 95 | Set Plate
4 Ball Bearing # 620222 36 Base
41 Gear Shaft 97 | Spring Pin 6 X 20
42 | Gear Case Ass'y. 98 | Stock
43 | Ball Bearing # 600222 99 | Roller Ass'y.
44 | Tapping Screw (B) M5x 50 100 | Slide Plate
45 | Switch Guard 101 Set Screw M6 X 16
46 | Switch 102 | Hex. Nut M6
47 | Switch Case 103 | Spring Washer 2’6
48 | Tapping Screw (S) M4 x 12 104 | Name Plate
49 | Chain Sprocket 105 | Mark Plate
50 | Retaining Ring (C) S-15 106 | Spacer
51 | Chain 107 | Cover (R)
52 | Tapping Screw (B) M4 x 16 108 | Plate
53 | Cord Clamp 109 | Cover (L)
54 | Cord Holder 110 | Wood Screw
55 | Cord Ass'y. 111 | Switch Cover
56 | Collar 112 | Condenser

PRODUCED BY

BN rvosiumimed

762 MESAKI-CHO,FUCHU-SHI

HIROSHIMA-KEN, 726, JAPAN

PHONE (0847)41-411) _
(308) 322- 4

. RYOB! are trademarks of Ryobi Limited.

5
67029940203 (C) ©
e




